
 

Proposal of BAT candidates for prevention and reduction of emissions from 
hazardous chemicals 

The EU funded INTERREG-project “Hazardous industrial chemicals in the IED BREFs 
(HAZBREF)” (2017–2020) has the objective to increase the knowledge of the industrial 
sources and measures to reduce the release of hazardous chemicals. The aim is to improve 
or complement the way these substances are addressed in IED BREFs by inter alia making 
better and more systematic use of data from various EU regulatory frameworks (namely 
REACH, Water Framework Directive). This will contribute to reducing the use of hazardous 
substances in industrial installations and diminish the emissions to the environment. 
[...]
higher concentrations and emission factors respectively. 

 Other possible sources, which will not be covered in the following, include emissions from coating 

facilities  

Measures to prevent the emission of organic compounds at the source have top priority. They include 

among other things the application of thermos-stable or more thermos-stable (compared to 

conventional products) preparations, the substitution of mineral oil in spinning or knitting oils and the 

use of easy-care finishing products which release no or very low quantities of formaldehyde or 

methanol. However, in many cases, the residual contamination is still high, making additional end-of-

pipe techniques necessary. Here, a number of techniques, often combined with each other, are 

applied (e.g. scrubbers after heat exchanger followed by an electrostatic precipitator). 

Achieved environmental benefits 

The emission minimisation of organic compounds - determined in the form of the sum parameter 

volatile organic carbon (VOC), or detected as individual substances, such as formaldehyde or 

methanol (two compounds which are considered to be toxic) - as well as particulates and compounds 

causing odour nuisances is achieved. 

Environmental performance and operational data 

The design of an end-of-pipe treatment system depends on the type and concentration of pollutants. 

In the case of oily compounds and particles as well as some easily water-soluble compounds, a 

combination of a two stage heat exchanger, followed by a fine-mist scrubber and an electrostatic 

precipitator could for instance reduce the aforementioned components by 90 %. The scrubber can 



 
often further reduce the waste gas temperature which also improves the efficiency of the electrostatic 

precipitator. The combination of techniques described above is shown in Figure 1.  

 

Figure 1: Combination of heat exchanger, fine-mist scrubber and electrostatic precipitator for the removal 

of oily and water-soluble waste gas components (Figure based on Brückner leaflet “ECO 

TECHNOLOGIES”, 2019) 

 

In case of formaldehyde, the scrubber can be operated with addition of hydrogen peroxide at alkaline 

pH value. The scrubbing liquor is usually circulated and thus warms up quickly.  

In case of methanol, the removal efficiency depends on the concentration in the untreated waste gas, 

the quantity of water used for scrubbing and the temperature of the circulating scrubber liquor. A 

possible scrubber setup is shown in Figure 2. 

 

Figure 2: Scheme of a scrubber for the removal of water-soluble, partly also of water-insoluble, 

components; the scrubber water is sprayed as fine mist into the waste gas 

.

.

170 °C 110 °C 50 °C 40 °C

Heat
exchanger

air/air

Heat
exchanger
air/water

Water
srubber

Electrostatic
precipitator

Emission to 
air

Stenter with 4 – 12 fields; so, a defined 
temperature profile can be adjusted

Raw waste gas

Pre-heated fresh air

Emitted treated waste gas

Fresh air

Legend

Hatch 
open/closed

Wastewater and 
condensate 
(syphon) for the 
oil separator

W
as

te
 g

as

Water from 
oil separator

Fresh 
water Injection 

Condenser

Demister

To  oil separator

Em
it

te
d

 t
re

at
ed

 w
as

te
 g

as
 

4,5* 0,52* ~0,8* ~1,5*

* The indicated dimensions are provisional

Waste gas from a stenter



 
Provided that the waste gas temperature is not higher than 50 °C after heat exchange, the specific 

water consumption is in the order of 0.2 – 0.4 l/Nm
3
 for a methanol removal efficiency of 50 – 60 % 

and can be as high as 2 l/Nm
3
 for a removal efficiency of about 90 %. However, by cooling the 

circulating scrubbing liquor, the specific water consumption for high removal efficiencies can be 

significantly reduced. 

It is important to regularly clean the heat exchanger and the electrostatic precipitator. The required 

frequency depends on the type of compounds and their concentration in the untreated waste gas. For 

example, in case of raw fixation of synthetic knitwear, heat exchangers and electrostatic precipitators 

have to be cleaned very often, i.e. weekly. 

Usually, a thermal treatment of waste gas from stenters (as coating is not covered here) is not 

considered as proportionate due to the low VOC content of the untreated waste gas (less than 500 

mg/Nm
3
) and the high energy consumption required for thermal oxidation. 

Cross-media effects 

In wet scrubbers, the pollutants are shifted from waste gas to waste water. However, they can easily 

be removed and broken down respectively by conventional wastewater treatment, such as separation 

of oily components in oil/water separators and biological treatment of biodegradable compounds, such 

as formaldehyde (the concentrations are low and thus it does not have an inhibiting effect) or 

methanol. The treatment can also be carried out in municipal or industrial wastewater treatment plants. 

Technical consideration relevant to applicability 

The technique can be applied both for existing and new installations. The combination of different 

components depends on the composition of organic compounds and has to be adapted accordingly.  

Economics 

The investment costs for heat exchange, fine mist scrubber and electrostatic precipitator for a stenter 

(based on a waste gas flow in the range of 7,000 – 10,000 Nm
3
/h) is in the order of 200,000 €.  

The operating costs relate to electricity and water consumption, costs for staff to carry out cleaning 

and other maintenance operations and the disposal of separated oil from the electrostatic precipitator. 

Further costs can arise for chemicals dosed into the scrubber liquor. Exact cost calculations are not 

yet available. 

Driving force for implementation 

Regulatory requirements by competent authorities, requirements posed by customers and 

neighbourhood conflicts as well as the operator’s intrinsic motivation to minimise emission to air are 

the main driving forces. 

Example plants 

A number of textile finishing industries in Europe apply techniques as described above. 

Reference literature 

Not available yet 

  



 
Biological pre-treatment of PVA-containing segregated streams  

 

Description  

Polyvinyl alcohol (PVA) is the most important synthetic sizing agent in the textile sector and 

is increasingly used for high-speed weaving looms. During desizing (part of textile pre-

treatment), PVA is virtually removed from the fabric. In principle, PVA is biodegradable, but 

only under certain conditions that must be adjusted and maintained in order to achieve high 

removal efficiencies.  

Technical description 

PVA is only biodegradable when certain system conditions are met. These include a 

wastewater temperature of more than 15 °C, a food-to-microorganism ratio of less than 0.15 

kg BOD5/kg MLSS x d and adaptation of the biomass (Schönberger et al. 1997). If in an 

industrial or municipal biological wastewater treatment plant these conditions cannot be 

maintained over the entire year (e.g. due to very low wastewater temperature in winter), 

additional biological pre-treatment is required. Possible measures include  

 the precipitation with boron salts (not preferable as a sludge is generated very difficult to 

dispose of) 

 the wet oxidation of the desizing liquor, preferably by a continuous Fenton’s oxidation 

process (Textile BREF, 2003) 

 biological pretreatment in a membrane biological reactor (MBR) 

It is recommended to use a MBR which is equipped with an ultrafiltration membrane, 

preventing residual PVA from leaving the reactor (as the size of this polymer is too large to 

pass the membrane). As a result the PVA is retained in the activated sludge system. The 

membrane can either be separately installed or directly submerged in the activated sludge 

tank. 

Achieved environmental benefits 

The emission of PVA to water bodies is drastically minimized over the entire year, including 

winter time with low wastewater temperature.  

Environmental performance and operational data 

Figure 1 shows an exemplary waste water treatment plant with PVA containing streams 

originating from two machines where desizing is carried out. The wastewater streams are 

then segregated by automated valves and directed to an equalization tank from where the 

streams are fed to the tube flocculator and subsequently to the membrane bio reactor (MBR). 

The food-to-microorganism ratio is about 0.2 kg BOD5/kg MLSS x d. PVA is degraded 

between 95% and 98%, even at temperatures of 40 °C when it is usually not biodegradable 

anymore (Sträßner, 1994; Chamoun, 2018). To still enable biodegradation the PVA-

degrading microorganisms have been adapted to elevated temperature levels.  

 

 

 

 

 



 
 

 

 

Figure 1 - Scheme of the wastewater pre-treatment plant with a membrane bioreactor (MBR) for 

the biological PVA degradation (based on: Wastewater disposal scheme of Cilander AG in CH-

Herisau) 

Cross-media effects 

Compared to the treatment in a conventional activated sludge system or in a municipal 

wastewater treatment plant, biological treatment in a MBR requires additional energy as the 

energy consumption of a MBR plant is higher than that of conventional activated sludge 

systems.  

Technical consideration relevant to applicability 

The technique is applicable to both new and existing plants. However, in existing plants, 

sufficient space for equalization tanks and the MBR plant is a pre-requisite. Furthermore, in 

existing plants additional wastewater pipes have to be retrofitted to enable proper 

segregation of the different wastewater streams. It can be expected that low wastewater 

temperatures (where PVA degradation is low) usually only occur in municipal wastewater 

treatment plants in colder parts of Europe (e.g. Central and Northern Europe). 

Economics 

The investment costs for the plant shown in Figure 1 are about 1.5 million €. The treatment 

costs are about 1 – 1.5 €/m3. 

Equalisation 
tank (1000 m3)

Tube flocculat.
with subseq. 

flotation

Membrane 
bioreactor (MBR) 

(400 m3)

MBR MBR

Pump sump
Neutralisation 

if required

Smaller water 
reservoir;  from 

here to the 
main reservoir

Storage
tank

(2000 
m3)

re
tu

rn
 s

lu
d

ge

retu
rn

 slu
d

ge

In
su

ff
ic

ie
n

tl
y 

d
ec

o
lo

u
ri

se
d

R
ecycled

 w
ater

WW stream 2

Flow: 450 m3/d 
COD: 2'016 mg/l 
PVA: 282 mg/l 
DOC: 432 mg/l 

WW stream 3 (for de-colourisation)

Flow: 50 m3/d 
COD: 2‘000 mg/l 
DOC: 571 mg/l 

WW Stream 1 (without treatment)

Flow: 500 m3/d 
COD: 800 mg/l 
PVA: 20 mg/l
DOC: 255 mg/l 

Discharge to 
municipal WWTP

To the main 
water reservoir

Alternatively 
via storage 
tank to ARA

Colour measurement with switches



 
Driving force for implementation 

Strict requirements, emission limit values and the reduction of wastewater fees (in case of 

indirect discharge) are the most important driving forces for this technique.  

Example plants 

Cilander AG, Herisau/Switzerland 

Reference literature 

Chamoun, C.C. (2018), Study of the biodegradation of polyvinyl alcohol as a function of 

temperature, Master thesis at the Institut für Siedlungswasserbau, Wassergüte- und 

Abfallwirtschaft (ISWA) at the University of Stuttgart 

European Commission (2003). Best Available Techniques Reference Document for the 

Textiles Industry,  

Schönberger H., Baumann A., Keller W. (1997). Study of Microbial Degradation of Polyvinyl 

Alcohol (PVA) In Wastewater Treatment Plants. American Dyestuff Reporter, 86(8), 9-18. 

Sträßner, P. J. (1995). Optimierung des mikrobiellen Abbaus von Polyvinylalkohol. Hamburg-

Harburg, Techn. Univ., Inst. Biotechnologie 2. Diss: 1995. 

 

 

 

 


